
MATHEMATICAL MODELLING FOR BIOLOGICAL 
WASTEWATER TREATMENT PLANTS, GAUTENG, 

SOUTH AFRICA 
 
 
 
 
 
 
 
 
 
 
 

Report to the 
WATER RESEARCH COMMISSION 

 
by 
 

JC NGILA1, AN MATHERI2, V MUCKOYA1, E NGIGI1, F NTULI2,  
T SEODIGENG2,3 & C ZVINOWANDA1  

1Departmen Chemical Science, University of Johannesburg 
2Department Chemical Engineering, University of Johannesburg 

3Department Chemical Engineering, Vaal University of Technology 
 
 
 
 
 
 
 
 
 
 
 
 
 

WRC Report No 2563/1/19 
ISBN 978-0-6392-0114-6 
 

February 2020  



ii 
 

Obtainable from 
Water Research Commission 
Private Box X03 
Gezina, 0031 
 
orders@wrc.org.za or download from www.wrc.org.za 

 

 

 

 

 

 

 

[...]
Where: NOX = nitrogen oxidized, mg/L, TKNO = influent total Kjeldahl nitrogen, mg/L, and Ne 

= effluent NH4-N, mg/L. 

 

4.4.12  Biological phosphorus removal 
In the biological phosphorus removal (BPR), the total discharge or organic phosphorus with 

the effluent was determined by the following equation: 

 

 𝑃𝑃𝑜𝑜𝐴𝐴𝑒𝑒 = 𝑜𝑜𝐴𝐴.𝑉𝑉𝑣𝑣𝑒𝑒 = 𝑜𝑜𝐴𝐴. 𝑜𝑜𝑣𝑣.𝑉𝑉𝑡𝑡𝑒𝑒 

 

Eq. 4.22 

Where: Ppe = inorganic phosphate, Poe = organic phosphorus, Pose = soluble organic 

phosphorus, typically between 0.1 and 0.2 mg P.1-1, fp = phosphate residual (0.025 g P. g-1 

VSS), Xve = concentration of VSS, fv = VSS residual, typically between (0.70 to 0.85 VSS .mg-1 

TSS), and Xte = concentration of VSS.  

The phosphate release in the anaerobic zone in the presence of an adequate (VFA, such as 

acetate), the bio-P organisms transform internally stored polyphosphate into phosphate, a 

process that releases the energy required for the absorption of VFA was determined by the 

following equation: 

  



83 
 

 𝑃𝑃𝑜𝑜 = 𝑜𝑜𝐴𝐴𝑜𝑜 . 𝑆𝑆𝑉𝑉𝑑𝑑𝐴𝐴 

 

Eq. 4.23 

Where: Pr = phosphate concentration released to the liquid phase (mg P.1-1), SVFA = 

concentration of the volatile fatty acids (mg COD.1-1) and fpr = phosphorus release constant = 

0.5 mg P. mg-1 COD absorbed. 

 

4.4.13  Oxygen demand mass balance 
The oxygen required for the biodegradation of carbonaceous material was determined from a 

mass balance using bCOD concentration of the wastewater treated and the amount of biomass 

wasted from the system per day: 

 

 𝑅𝑅𝑂𝑂 = 𝑄𝑄(𝑆𝑆𝑂𝑂 − 𝑆𝑆) − 1.42𝑃𝑃𝑋𝑋,𝑜𝑜𝑖𝑖𝑜𝑜 

 

Eq. 4.24 

Where: Ro = oxygen required, kg/d, Q = wastewater flow rate into the aeration tank, m3/d, So = 

influent bCOD, g/m3, S = effluent bCOD, g/m3, and Px, bio = biomass as VSS wasted per day, 

(waste activated sludge produced) kg/d. 

Dissolved oxygen concentration was formulated as follows: 

 µ𝐴𝐴𝑂𝑂 = µ𝐴𝐴𝐴𝐴𝑂𝑂
𝑁𝑁2

𝐾𝐾𝑜𝑜 − 𝑁𝑁2
 

 

Eq. 4.25 

Where: µAo = maximum specific growth rate (/d), µAmO = specific growth rate at DO of O 

(mg/L), O2 = oxygen concentration in liquid (mgO2/L), and Ko = half saturation constant 

(mgO2/L), range 0.3-2. 

4.4.14 Biological removal of recalcitrant and trace organic compounds 
The mass balance for the biological removal of emerging organic compounds (emerging micro-

pollutants) resists conventional biodegradation in biological treatment processes referred to as 

refractory (methylparabens, ethylparabens, propylparabens) was represented by: 

 

 𝑆𝑆 = [
(𝐾𝐾𝑛𝑛[1 + 𝑏𝑏(𝑆𝑆𝑅𝑅𝑅𝑅)]
𝑆𝑆𝑅𝑅𝑅𝑅�µ𝑚𝑚 − 𝑏𝑏� − 1

] 

 

Eq. 4.26 

Where: QSo = mass of the compounds in wastewater influent, g/d, rsu = biodegradation rate, 

g/d, rad = solid adsorption rate, g/d, rrv = volatilization rate, g/d, QS = mass of compounds in 

wastewater effluent, g/d, Q = hydraulic flow rate (m3/d), V = Aeration tank volume, m3, SO = 



84 
 

influent concentration (mg/L), S = effluent concentration (mg/L), SRT = solid retention time, 

XT = total MLVSS concentration that includes all the biomass grown on various substrates plus 

the nonbiodegradable VSS, XS = biomass concentration capable of degrading the specific 

organic compounds, Y = synthesis yield coefficient, g biomass/g substrate used, KL as = gas-

liquid mass transfer coefficient, of organic compound, d , KP = partition coefficient, (L/g), τ = 

aeration tank retention time (hydraulic retention time) and µm = maximum specific growth rate 

(g/g.d). 

4.4.15  Disinfectants used in the wastewater treatment 
Pathogens (fungi, viruses, helminth, protozoan oocysts, bacteria) were removed in the effluent 

by the application of disinfectants; chlorine. The chemical disinfectant kinetics of the chlorine 

was based on the pseudo-first order decay rate constants are shown below (Mackenzie, 2011; 

U.S  EPA, 1986): 

  

 𝐶𝐶 = 𝐶𝐶𝑂𝑂𝑟𝑟𝑜𝑜𝑝𝑝(−𝑘𝑘𝑑𝑑𝑡𝑡) 

 

Eq. 4.27 

Where: C = disinfectant concentration, mg/L, kd = first order decay rate constant, time-1 (0.0011 

to 0.0101 min-1 surface water with the TOC of 2.3 to 3.8 mg/L, 0.71 to 11.09 d-1 distribution 

system pipe, and 0.36 to 1.0 d-1 for distribution system storage tank, t = time, and 

complementary units to kd. 

4.4.16 Food to microorganism ratio 
Food to microorganism (F/M) ratio was defined as the rate of COD and applied per unit mixed 

liquor as: 

 

 𝐹𝐹
𝑀𝑀

=
𝑅𝑅𝑜𝑜𝑡𝑡𝑟𝑟𝑙𝑙 𝑟𝑟𝑝𝑝𝑝𝑝𝑙𝑙𝑟𝑟𝑟𝑟𝑑𝑑 𝑀𝑀𝑒𝑒𝑏𝑏𝑀𝑀𝑡𝑡𝑟𝑟𝑟𝑟𝑡𝑡𝑟𝑟 𝑟𝑟𝑟𝑟𝑡𝑡𝑟𝑟
𝑅𝑅𝑜𝑜𝑡𝑡𝑟𝑟𝑙𝑙 𝑚𝑚𝑟𝑟𝑟𝑟𝑟𝑟𝑜𝑜𝑏𝑏𝑟𝑟𝑟𝑟𝑙𝑙 𝑏𝑏𝑟𝑟𝑜𝑜𝑚𝑚𝑟𝑟𝑀𝑀𝑀𝑀

=
𝑄𝑄𝑆𝑆𝑂𝑂
𝑉𝑉𝑉𝑉

=
𝑆𝑆𝑂𝑂
𝜏𝜏𝑉𝑉

 

 

Eq. 4.28 

Where: F/M = food to biomass ratio, bsCOD/g VSS.d, Q = influent wastewater flowrate into 

the aeration tank, m3/d, So = influent biodegradable soluble bsCOD concentration, mg/L, X = 

mixed liquor biomass concentration in the aeration tank, mg/L and τ = hydraulic retention time 

of aeration tank, V/Q, d. 

  



85 
 

4.4.17  Removal efficiency of the organic compounds’ removal  
The process removal efficiency (E) as percent COD across the activated sludge system was 

defined by: 

 𝐸𝐸 =
𝑆𝑆𝑜𝑜 − 𝑆𝑆
𝑆𝑆𝑜𝑜

(100) 

 

Eq. 4.29 

4.4.18 Calibration and validation 
Mathematical models were introduced at elucidating the mechanisms of the activated sludge 

processes. Calibration of the models were adjusted with the set of influent experimental data 

in the process of modification of the input data until the simulation model results match the 

data set. The effluent results were counter checked for compliance with Department of Water; 

wastewater treatment License, Appendix D. Validation was identified to meet the modelling 

objectives with the level of confidence. 

4.5 Results and Discussions 

4.5.1 Modelling analysis using microbial growth kinetics, mass balance, and activated 
sludge model No. 1 of the WWTP 
The key objective for developing a model of the wastewater system included obtaining reliable 

measurements (observation), the selection of the key behaviour and characteristic, 

approximations and assumptions, the accuracy of the simulation model output 

(calibration/validation) and realistic of the predictions. Mass balance was a powerful tool that 

allowed detection of inconsistencies within the WWTP data sets and assists to identify the 

systematic errors. Mass balance was carried under steady state to identify potential data 

sampling and analytical errors monitoring. Steady-state modelling was again essential for plant 

performance under various loading conditions and for future WWTP design and redesign. The 

steady state satisfied the long-term behaviour of the flow rate and where there was no 

significant inherent dynamics. The setting up of the influent characteristic was calibrated prior 

to the kinetic parameters and the influent characteristics. According to Rieger et al. (2012), 

mass balance does not provide information on the precision of a specific measurement. It was 

possible to identify mass balance based on many variables that were set up of parallel mass 

balance utilizing process variables. This was useful in identifying systematic measuring errors 

in the overlapping mass balance. The rule of thumb expected for the mass balance on the data 

was average 7%, close to residual in a range of ±5 to 10% (Rieger et al., 2012). All the models 

were benchmarked according to the IWA task group on the control strategies of the WWTP 

(IWA, [(Accessed February 2018]). 



86 
 

4.5.2 Impact of primary settlement sizing and velocity  
The particle settling velocity at the primary settling tank was calculated with measured influent 

flow rate, the surface of the sedimentation basis, depth of the sedimentation tank and time 

required for the degree of removal. The settling velocity was observed to be 1317.6 m3/day or 

0.9125 m3/min of biomass in the primary settling. High settling velocity gave the high 

efficiency of the wastewater treatment. The quantity and quality of carbon, nitrogen and 

phosphorus were much affected by primary settling tank due to sludge discharge before the 

activated sludge reactor. It was important that the primary sedimentation on the wastewater C, 

N, and P could be determined to enable the settled sewage characterization to be estimated. 

According to Mackenzie, 2011, sedimentation was characterized by particles that settle 

discretely at a constant settling velocity and individual particles (sand and grits) do not 

flocculate during settling.  

4.5.3 Change of design flowrate (loading) with the hydraulic retention time  
Hydraulic retention time (HRT) was fundamental to the wastewater treatment and sludge age. 

The maximum organic removal rate used served as an indicator of stability in the WWTP. 

Figure 4.1 and Figure 4.2 present the dynamic of flowrates and hydraulic retention time in the 

wastewater treatment processes. HRT was a function of the volume and the volumetric flow 

rate. 

 

Figure 4.1: Change of flow rates with HRT in the activated sludge wastewater treatment 
plant 

Division
box Grit Primary

Settler

BNR
Activated

sludge
reactor

Humas Tank
CCT

Chlorine
contact dam

W1 W2 W3 W4 W5 W6
 Q (m3/d) 14000 15000 16000 17000 4545 4545
HRT (min) 0 1,5 4 240 8 40

0
50

100

150
200
250
300

0

5000

10000

15000

20000

25000

H
R

T 
(m

in
)

Axis Title

Fl
ow

 ra
te

 (m
3 /d

)

Change of Flowrate with HRT

 Q (m3/d) HRT (min)

 



87 
 

 

Figure 4.2: Change of flow rates and HRT in the biofilm wastewater treatment plant 

From Figure 4.2, there were high flow rates due to the sludge recycle and high hydraulic 

retention time because of the aeration in the biological nutrient removal (BNR) unit. Sludge 

controlled the food to microorganisms’ ratios in the WWTPs. The hydraulic control of sludge 

age revolves a greater responsibility to plant operators and in the redesign of the biological 

processes to improve effluent quality. Activated sludge plant recorded a maximum flow rate of 

17000 m3/d and HRT of 0.16 d at the biological nutrients removal (BNR) unit with a minimum 

flow rate of 4545 m3/day and 0.005 d at the chlorination zone. High retention time at the biofilm 

plant was observed at the chlorination unit. Chlorination unit provided prolong contact between 

chlorine and wastewater during the disinfection process. This created the pathogen-free 

effluent. The biofilm plant recorded a maximum flow rate of 4545 m3/d and HRT of 0.006 d 

with a minimum flow rate of 2273 m3/day and 0.001 d. According to Mackenzie (2011), the 

design flow rates range from 1.2 to 4.3 times the annual average daily flow rate where the 

typical value is 2.0 times the average daily flow rate. The dynamics created by the daily flow 

rate of the inflow could be tapped with the installation of the whirlpool turbines to provide 

power to run the operations of the WWTP and at the same time supply electricity to the local 

communities. 

Division
box Grit

Primary
settling
Tank

Siphoning
tank

Trickling
Filters

Humas
Tank

CCT
Chlorine
contact

dam
E1 E2 E3 E4 E5 E6 E7

 Q (m3/d) 2273 2273 2273 2273 2273 4545 4545
HRT (min) 0 2,5 5 18 2 8 35

-10
-5
0
5
10
15
20
25
30
35
40
45

0

1000

2000

3000

4000

5000

6000

Fl
ow

 ra
te

 (m
3 /d

)

Process Units

H
R

T 
(m

in
)

Change of Flowrate with HRT

 Q (m3/d) HRT (min)



88 
 

4.5.4 Effect of the solid retention time in the WWTP 
Solid retention time (SRT), cell residence time (Ɵ) or sludge age, net specific bacteria growth 

rate (µnet) and effluent concentration (S) of the biomass was calculated using measured values 

of the reactor volume (V), influent flowrate (Q), waste sludge flowrate (QW), concentration of 

biomass in the aeration tank (X), concentration of biomass in the effluent (Xe), Concentration 

of biomass in the return activated sludge line from the clarifier (XR) and return activated sludge 

(QR). The algorithm assumed that the loss of solids with the effluents and secondary settling 

tank was negligible relative to that in the biological reactor. According to Henze et al. (2008) 

this assumption holds where the system was operated at relatively high recycle ratios (1:1) and 

the sludge age was longer than 3 days. Figure 4.3 shows the seasonal variation of the sludge 

retention time. 

 

Figure 4.3: Seasonal sludge retention time for the wastewater treatment plant 

 

The effluent concentration of the biomass obtained after simulation was 38.06 mg/L that was 

almost equal with the measured and analysis concentration from the plant activated sludge at 

Daspoort WWTP of 33 mg/L. From biofilm at Plant A WWTP, the concentration of 33 mg/L 

was obtained. This was with converge to the measured value of 30 mg/L. The SRT showed the 

average time the activated sludge solids were in the systems with the assumption that the solids 

inventory in the clarifier was negligible compared to that of the aeration tank. The SRT could 

be controlled by the wasting rate a given percentage of the aeration tank volume on each day. 

0

1

2

3

4

5

6

7

8

16
/0

1/
20

15
16

/0
2/

20
15

16
/0

3/
20

15
16

/0
4/

20
15

16
/0

5/
20

15
16

/0
6/

20
15

16
/0

7/
20

15
16

/0
8/

20
15

16
/0

9/
20

15
16

/1
0/

20
15

16
/1

1/
20

15
16

/1
2/

20
15

16
/0

1/
20

16
16

/0
2/

20
16

16
/0

3/
20

16
16

/0
4/

20
16

16
/0

5/
20

16
16

/0
6/

20
16

16
/0

7/
20

16
16

/0
8/

20
16

16
/0

9/
20

16
16

/1
0/

20
16

16
/1

1/
20

16
16

/1
2/

20
16

16
/0

1/
20

17
16

/0
2/

20
17

16
/0

3/
20

17
16

/0
4/

20
17

16
/0

5/
20

17
16

/0
6/

20
17

Sl
ud

ge
 R

et
en

tio
n 

Ti
m

e 
(d

)

Seasonal Analysis

Sludge Retention Time

SRT (Model)_Activated Sludge

SRT (Model)_Biofilm



89 
 

Controlling the SRT by sludge wasting affects the net specific biomass growth rate and the 

reactor substrate concentration. The SRT helped control the sludge age and the underflow and 

overflow. Mass balance could not be used to detect time-dependent errors like draft because of 

averaging over typically longer periods. Solid retention time (SRT) was typically on the order 

of 1 to 4 days to reduce the sludge wastage and achieve endogenous decay. The wasting of 

solids was required to prevent an accumulation of solids in the oxidation ditch. It was essential 

that the designer consider the sludge mass more exactly to provide sufficient reactor volume 

under design organic load that allowed proper concentration at the specified process unit. The 

increased in COD mass load increased the sludge concentration automatically and maintained 

the sludge age. Maintaining the COD mass load constant automatically maintained the sludge 

concentration constant. 

4.5.5 Effect of temperature on microbial growth 
The analysis of the historical plant’s raw influent data and performance data were carried out 

for the period of 2015-2017 to establish the WWTP performance and efficiency as shown in 

Figure 4.4. Temperature has a significant effect on the growth rate of the microorganisms in 

the biological wastewater treatment. 

 

Figure 4.4: Variation of seasonal temperature and reaction rate coefficient at the reaction 
temperature 

  

0

1

2

3

4

5

6

7

8

0

5

10

15

20

25

30

35

R
ea

ct
io

n 
R

at
e 

C
oe

ffi
ci

en
t a

t T
em

p 
(T

, o
C

)

Te
m

pe
ra

tu
re

 (o
C

)

Seasonal Analysis

Variation of Seasonal Temperature with the Reaction Rate

Temperature (T) kT Linear (Temperature (T)) Linear (kT)



90 
 

The average reaction temperature according to the analysis was 22°C and the reaction 

coefficient of the reaction temperature respectively resulted to an average of 6. The higher 

mesophilic temperature in the wastewater treatment process created an enabling environment 

for the microbial growth and thus influencing the metabolic activities of the microbial 

population. This had a profound effect on factors such as gas transfer and the settling 

characteristics of the biological solids. The biological reaction rate was directly dependent on 

the temperature on the assessment of the overall efficiency. According to Henze et al., 2008 

the increase in temperature shows a gradual increase in growth rate and much higher 